

4 December 2020  
Our reference: BC/L2020-017

**SUBJECT: Fire behaviour of materials testing according EN 45545.**

**SOURIAU RANGE: VGE1\*\*\*, FER1\*\*\*, UTV\*\*\* CONNECTORS**

Mrs, Mr,

Following the tests that we have performed in dedicated laboratories, we confirm that our range of connectors **VGE1\*\*\*, FER1\*\*\*, UTV\*\*\* series** are in conformity with the railway standard EN-45545

- **Classification : HL3/R22 - HL3/R23**
  - Test report : JQP2018-021
  - Test date : 22/12/2017

---

Measurements performed by the laboratory:

- LAPI

Sincerely,



**Bérengère CHEVALLIER**  
Support Qualité Projet